PARTS LIST—WARRANTY

R P— el 2t [ oescriton
11502251 | Arm-Tube 431502319 | Screw-Nylok
2|502223 | Nut-Special 441502283 | Plug-Shaft
3[502222 | Wedge-Eccentric 451103373 | Cotter Pin
4|120393 | Washer 5/16 SAE 46502281 | Shaft- Lower Chuck
5|454867 |Bolt 5/16-18x3 47|502274 | Gasket
61502218 |Housing-Upper 48/102581 | Screw Set 5/16-18x3/8
7|456876 |Rollpin 1/4Dia. x1/2 long|l 49|502275 | Yoke- Bracket Assy. —
8(132033 |Screw-Mach. 10-24x3/8 Includes Bracket, Pin,
91502221 | Knob-Rod Lock Yoke & Roll Pin.
10502219 |Cap-Jigsaw 50502266 | Seal-0il
11/502220 | Lock-Hold Down Rod 51|502278 | Drive Shaft Assy. — Includes
12502224 |Cylinder Lock Assy. — Shaft, Flywheel & Pin.
- Includes Knob & Stud 521502583 | Screw - Spec. Soc.
13|502228 |Upper Bracket Assy. — 53502333 | Washer-Plain
Includes Bracket, Cap, | 54(502287 | Wedge- Plain
Valve Plate, Drive Pin, | 55|502288 | Wedge- Tapped
Cylinder & Air Plug. 56222460 | Screw Set 5/16-18x3/8
14|502318 |Washer 571502265 | Nylined Bearing
15(502239 |Seal-Pump 58(502322 | Washer-Thrust
16502241 | Rod-Upper Guide 591502270 | Cover-Housing
17/502248 | Tube-Air 60(502253 | Table-Jigsaw
18502234 | Fitting-Air 611502254 | Insert-Table
19120392 | Washer 1/4 SAE 62502286 | Back-Up-Lower
20455734 | Rollpin 1/8x3/4 long 63502256 | Trunnion Bolt Assy. —
21|502237 | Tube-Square Includes Knob, Stud,
22|421878 |Screw-Mach. 6-40x5/16 Spring & Washer.
23502235 | Chuck-Upper 64502331 | Screw-Headless
24/502236 |Jaw-Upper Chuck 651502272 | Washer-Special
25502238 | Jaw-Upper Chuck 661453120 | Screw-Mach. 10-24x1/4
26/9417270| Screw-Soc. Cap, 671502273 | Indicator- Trunnion
10-32 x 3/8 68(502255 | Trunnion-Jigsaw
271502323 | Nut-Knurled 69(100121 | Bolt 5/16- 18x3/4
28/120394 | Washer 3/8 SAE 70(502271 | Plate-Cover
29/502262 | Spring-Main 71/502898 | Ball Bearing
301502442 | Spring-Hold Down 72124829 | Nut 3/8 - 16 Jam
31502325 | Ring-Retaining 73|502269 | Retaining Ring
32(502324 |Screw Set 5/16 - 18 x 9/16|| 74|502264 | Seal-0il
33|502242 | Bracket-Upper 75(502326 |Screw-Mach. 3/8-16x1/2
341120367 | Nut-Hex 1/4-28 76(502327 | Washer-Fibre
35502243 | Sleeve-Back-Up 77(502260 | Housing and Bearing
36502249 | Back Up-Upper Assy. —Includes Hous-
37|502294 | Blade-Jigsaw ing & Bronze Bearing.
38|502285 | Post-Guide 78502290 | Ring-Retaining
39|138772 |Screw-Set 79(502289 | Tube-Jigsaw
40/502332 |Screw-Tapered 801502267 | Plug-Expansion
41502284 |Jaw-Lower Chuck — 501459 | Key-Allen Hex 5/32
42502282 | Chuck-Lower — 502295 | Key-Allen Hex 7/32
WARRANTY

Your jigsaw carries a one-year warranty against defective materials or
workmanship, provided you signed and returned the warranty card that
came with your machine. For repair or replacement of a part under war-
ranty, send the part prepaid to our factory with a letter describing the
nature of the difficulty and the serial number of the machine. If the war-
ranty is applicable, the part will be repaired or replaced, no charge.
Before shipping parts, contact your SHOPSMITH dealer, many of whom
can give excellent mechanical service. When ordering parts, be sure to
supply part number and description, plus model and serial number of

machine,

Replacement of bearings in lower housing is a factory job. For repair
or replacement, return the entire housing or order a complete housing

assembly.

Shopsmith Inc.

750 Center Drive, Vandalia, Ohio 45377

Bulletin No. 502301
Copyright 1965

Litho in U. S. A.



